WS206F Owner's manual\

WS206F Owner's manual\

Parts List
ITEM| QTY ([PART NUMBER| DESCRIPTION |QTY T0 ORDER| (ITEM|QTY |PART NUMBER [DESCRIPTION |qQTY T0 ORDER
1 2 |WS206F-001|Square cap 20x20mm| 5 8 10 |WS206F-008| M8 pad 5
2 2 |WS206F-002(Foot square pipe 1 5 9 2 |WS206F-009| Foot fix 5
3 2 |WS206F—003| PM4*35mm screw 5 10 8 |WS206F-010M8*40mm screw 5
4 2 |WS206F-004 P4 pad 5 1 2 |WS206F-011|M8*55mm screw 5
5 2 |WS206F—005|Foot square pipe 2 5 12 4 |WS206F-012| M4 nut 5
6 1 WS206F—006|Foot square pipe 3 5 13 2 |WS206F-013| Pipe support 5
7 10  [WS206F—007 M8 nut 5 14 2 |WS206F-014 |PM4*20mm screw 5

Parts List
ITEM| QTY | PART NUMBER| DESCRIPTION |QTY T0 (RDER {|ITEM{ QTY [PART NUMBER| DESCRIPTION | QTY T0 ORDER
1 | 10 |V¥S206P-015 | ®3/4” Nut black 10 6 | 4 |WS206F-020 Spray tip 2
2 | 6 [WS206F-016 | Seal gasket 20 7 5 |WS206F-021] /4" Nut hlack 12
3 | 5 |VS206F-017 | Tree links 5 8 1 |WS206P-022(  o1/4" harb 5
4 | 9 [VS206F-018 (-ring 20 9 | 2 [VS206F-023) Steel pipexThen black 5
5 | 4 |[VS206F-019 | Fixed Pin 5 10 | 1 |WS206F-024)06mmx180cn Hose blac 5




	1: SF01(1)

